TB609-HNOGE

IWTOMEI R # 3 8 &

The Engine Specialist INSTALLATION MANUAL

EXPRENIE] [[]

IVFHIZIUALNTS—FYb
FULL TITANIUM MUFFLER KIT

EE >4 SEv) TYPE-R FL5
APPLICATION HONDA CIVIC TYPE-R FL5

4 / PART NAME FULL TITANIUM MUFFLER KIT EXPREME Ti CIVIC TYPE-R FL5 TYPE-D

s / PART NUMBER TB6090-HNO6GE

BX / INDEX

p
P2 H#A&:E P13 English

\_

ORI EEZHE VN LIFOVRE, £ CHONESTENET,
CERRICCOFRAEE LBFADIAIELBELKIZEL,

BFTAIOAEET CHDHEBIHFRICARUIICREL TTZE L,

FABICENM TOVSERFIRB I TFOTEE,
ZEBEA-H-OFITIIRMEBRSNIVEICRDET . AZBLEDETHELIZEL,

NEURMERICLOEHENEURISE, B TREEZEVNREIDT,
HENCHT T EIZE,

ARFEIERR CED 3 2SN BB E (EARE M T BBEHRASELIZE,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




ERERiEPY TROBS - BEHH-OTOIHTERL KEW.,

\ > /

@ @

BZFR AAIATA e AL )1 TB

FEEL=E |1 FEfE=E |1

==t hT] TB6091-HNO6D-01 HfmMm TB6091-HNO6A-02
©) @

BFR A2 )\1TC B

EREE |1 EliFEE (2

EHRm TB6091-HNO6E-01 HRMm TB6091-HNO6E-02
@ ﬂﬂ-— e @ .'.:.;-:l:-:-'- g 3

25| AU—=TFvhk R HRTwv b~

A= |3 EfE=E |1

B PB6150-SNTO1 B PB6150-FGK51
@

2FR AL >H—/\> KR LH BFR AL >8—/{RKRRH

FEELE |1 FEfSE (1

EHRMR TB6091-HNO6E-03 HMMm TB6091-HNO6E-04

§ 'I'“'
i a_‘ IO SR

©)

Z ¥R ALY —/)\ RISHTY & ZFR JZ>2RIL s M8 P1.25 L25 SUS

FARE=E |1 EiEEE (2

EHmm TB6091-HNO6E-05 Hfmm PB6150-FBT16




ERERiEPY TROBS - BEHH-OTOIHTERL KEW.,

& I
@ \ss e
>
27 J5>=3Fw ~ M8 P1.25 SUS 27 FALoT—/ > RS/— 135
AREE |6 AREE |2
HRGE |PB6150-FNT21 HEGE |PB609B-SBRO3
Wi =
®@
ZFR JS5><RIL s M8 P1.25 L15 SUS ZHR RT>IL~ M6 P1.0
AREE |4 AmEE |2
HRMA PB6150-FBT17 HRm PB6150-BBT04
C“ )
| # ",
® \:sf
27N JS>SFw kM6 PL.0 2T 2>~ J)\> K 80-85
AREE |2 ARSE |4
EHm PB6150-FNT12 HEMm PB6150-MCB07
@
P TFI—ARTUD
27 XTI - (>3l —4—
AREE |7 AREE |1
HEm PB609B-SPRO1 B MG PB6150-ESIO1




EBEntE Y TRoBE - HELEOTWBIHTHE EEL.

(3
-

e HOY RLF1—HY— ver2 ©115 ZFR NAL>F
FEiREE |1 EiREE |1
© [#+v ~RE[PB609B-INS04 HfmMm PB609B-HDTO1

R EP R

g e H=

PB609B-INS05-0] XA > L 71— — 1 o -

PB609B-INS04-0] 5 J L5 1 —H— 1 T BOLT-SMOOTH-PASTE

PB6150-BBTO1 [/R4&>7RJL ~ M6*P1.0 3

PB6150-FNT12 [JS5>=+w bk M6*P1.0 |3

PB6150-FBT13 [IJS5>RILk M6*P1.0 1 B NIV R RL—ANR=X ~
EREE |1

Hmm

PB6150-BSP01




I ERICHER TR

STBEIE—AK m NLOLIF m EEEEE m/\>RRUJL
>F—=RUJL - 06.5mmbBUJL m REB

T
m
ANsnm
B COHNEGIAZE(EER(CREANDFLEBRICDVWTEEDIEEDTY,
EROEEDLFIEICDOVWTIIREEBEXA— D —RITORBEBRSE CHRIEEL,
B AERIEBERITEIRTI . H—F v MREDODET(FRVEEESNIEBAITERALU TS IESE0,.
B AEBORD ST EERREDESZIRIBET, BZE>EBMEIMTo>TLIEEL,
B BT BREREUNMDIERIEISPHLLIEETN, RERBLN, T2 ZFEIT 38NN BDET,
B AEFZOWM DM IF ICHEREEBRORBDOBRICIHEE MLoREZESTD, \EELHEMIBNT
SV, RERBL, IS BT IENAHDET,
B AEGEIMDMMIFIMRICIE. EURTE, FEERFRAL TS0,
CIERICIRBIRNWEITHNCDRNDEIRTY,

- =)
=

A

B ARGOWMDMFEIOSOHELY. IFYV XS RAFLAMTDIORRTTIRETIT > TLIEELY,

B EPERORE(CKIDEMOIEE - NI DPIEEM, £ - BAUEmARENS LN
NG 3Tz, RtBREImOED 1T (FHER(CIT O TIIESL,

T

1. METFY—-AMYITIS—0OBMDAUL

A CCTERBIDDOEHMBEFIE T, REOFMMETER. KT BMBMEZSRLTILZS,
1. )\ U= A FRixFZ]mDI.
2. 72 —HN\—=BDHNT,
3. XIS —ASSYZHmDT,




2. YO RLF1—H—BWOHFROMI

AHEREIMNBOTDIY RLT1—I—ZFEAIDECLD, BEEIBMICHEI DI ENEERET.

STANDARD QUIET MODE 1 QUIET MODE 2
’@ %) I@
K | @W’ \\Q}\
AR HAER
TDEFTCTHERVELITETD, TOFEFEFTTHERAWEEITET, MBI ANETT,
A\ =

B —)LT> RICEHSMNUHEDMHIITA L5 FRBLTLETH. MODE 20RETTHEATNSIES.
WY TERNISMESECEMIZEL T, BRICYIY RLT1—Y—ZBEELTSEZL.
7285, MODE 1DRETIFZEDFXIHEATEFTIN, BINIZITOIFTCTIDREICTHEAVEIEITET.

A

B ZOMIZTRDRVES. BROXEICEDEE - BQERANESENRANENHSHDFET,
B T, BALOY—FT—ILI> ROER - BENECIEENHDET,

[

-
=

A\ ==

n FERIQBEENRZEICINTIZTRDS,
1. BA LB —RENCI DDA SRVWKLDICTITRETHET D,
2. 7—I)LI> REGEK DEENRNND DN TV DIEREZIE T D, (BEfE15mm)
3O RLT 1B EUVAHFTVNIBLEY—EXY—F20F 5. (24F)
4

EBENEEDE. RYRILEMGE - TS Y MM TH DY RLFT1—H—%EET B,
COB, FoIICEUVIAENTWLBM O RLFT 1 -0 uEhE4EE
(15mmIEE) (CHDH. BEARICHERTD. (REX—FIUBENRZSR)
MG AL MG, TS5 >2Fw MMefER.



NBIFI—F>INIiE

TV IV REED SOOI RAIE (BEEL1Smm / RillEH#R)

e TN

B> RLF1—Y—&{RAT

B2 RLF1—Y—DBROATRE> 5 —

B> RLFT1—Y—DhiERRER

(EDFFRE>Y—DFT—ILI > RigEH S 15mm)

\\\\\\\'.'\'\\\\\' (Y " \;

;\r\-\\\\\\'\'\“i ‘ e \\\\\ \\\\\\\\\\\\\x\

\NW

ss\“““

\\mm\ \ \\\

5. > —RUICTIY—F>ITDEH—CTFRZHTD.

6. INTLVRFNEO6.5mmIZE (M6/RIL MIADHAX) (CTRBIFIMITZEITD,

7. MIZUTZAIL RIS 2 MIL IM6 - 5> 23w SMeZED 417, BET D,

8. BE. YUY RLFT1—Y—rMuExHAL. 35MEEEKICINGITIIZITRD,
9. ETCONRBITINITHETHE. T—ILIT>REKXUB D> RLFT1—H—D/NUBRDZEITD,
10. DM ZEBFET D,




3. TOMEIFS O AN I S—OWD{IF

(&EPROFEMER]

EHEPRAIEE TROBD T,

r /&

<#Fv ~EHREPEREREFR & MLD >

o R —
) o

RXAINATA

AXA>)\A(TB

AA2)\ATC

gAL2Y—

2 —TJFw 3%[34.3~39.2N.m(3.5~4.0kgf-m)]

BRTwY b~

DS TINUR [25.0N.m(2.55kgf-m)]

ATV

®|0|6|0|9|®|V|O|@

YOS RLT1—H—

X ERICT5STNDED (CIIFAETEEZ
BLET DIz, MBDMIL BRLA—AR—=X b
ZFHUTSIES,




(BEPROFEMER] EHREBGRAIE L TREDED T,

<Fwv NEHRED G ERERR ST Lo >

ALY -/ R LH

HAL>H—/{> R RH

HAL>H—/\>RISHwY ~

ISRV M8 L=25

JS5>TFw bk M8%  [19.6~28.4N.m(2.0~2.9kgf-m)]

HAL Y-/ RS-

JS>TRILE M8 L=15

MR >MRIL s M6

JS5>2Fw bk M6% [7.8~11.8N.m(0.8~1.2kgf-m)]

X EmlCcESETNIED (CIRGSEEZHLLET Do,
FBDOMIL FRLA—AR—=A MEZEHU TS0,

G SIEIEEICICIS




(REFIA]

1. XA 2IATA@)Z2[BDAY—-TF+y MO®)ZER UIREH T D,
X MEHRT Y MN®)fEA

2. XAA2)ATB(@)ICOZZTIN R(®) 2B L. &I\ATDRTV2TTY OfuiEZB%RI(C
AA ) A TACELRAD,

3. XA 2)IATC®)ICOS>TIN R(®)&2EBL. &I\ATDIXTVDI Ty OEZER(C
AA 2 )ATBICELAD, ARKICNY IS —/\>H—(CBDFFS,

4. ALY —(@)OSZTIN R(®)ZRBL. XTIV Ty IIEZBRICAA ) A TCICELRAD,

5. 1L >H—){> RLH/RH(@/®)ICHA L >H—){> RSIN—(@)&E DT, HAL>P—(TEY,
CDEE, AL Y- (CEBEDIFRVEDITEELTLESLY,

A AL HY—DTF L AT—IHETICKBEDICEBLTLES,

6. PODHZSE(CLT. BAL2Y—/)(O REYITS—/\>H—ICBMDHITS,
X HBYALY—/)\CRISTY MO@®). TS2ZMRIL M8 L25(@). T5>2Fw hMB(@).
TS5 TNV M8 L15(B). MY MIL kME(®). TS5>2F v hMe(®)ER.
7. U\ )IR=RUOEED T I TS > XTER/FHE LR SHIAIN SIRICATHDEIT D,
8. XA\ ATRUBA L 2B —DEEICRTU I (@)ZERD TS,

B AERIHR[ITIBRDD, BOKRER/ A T2 EALTNET,
ZEDEH. BREDT I TS ANERWNED NS D ET .
BEURBICKDTFHERENNDIHE FMEREF TR L T IESL),

m DS DERD (SEFREZEEDI VTS AP, FEHDRWSEZHR L THh SKFDZE
ToTLKIEEVN, BHE. EMEGKECLIDTRIRTIT S ABESNRNEER.
REPDED IRV b EFESD, RmDEEI V7 S A2BRUEE. REHLTIIZS0N,

B YIS—([CHRREMIBULRETERID L, BNPREITORRERDET,

g (E. I BRIEZIT O TS,

m A - ERRRICEKD., EOE@(CHAENRAIEEENHDFET.

BECIGC., BRMREITO TS,

10



9. BELIHC. YD RLFT1—Y—DEUIZITD,

X fBYO>RLT1-Y— (©)
- RV RME (OICATE)
- J322Fw bk M6 (BCHHE)
- ISRV M6 (B(CHE) ER.

<@ ~ILD >
Re > HIL M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
SEPING [7.8~11.8N.m(0.8~1.2kgf-m)]

- =
=

A\

B SO RLFI-—P—ZWMOMIFEFEE. BRETEITDENTIZSL,
EPmbR DRI REEN D D F T,

B IO RLFTI-—P-DOE}. XITS—NERTTRETIT> TS IZSLN,

T

10. 77> —H)I\—=BDF1FD,
11. )Wy F U= A F RGF RO 15D,

4. DI iR DER

1. FECFHENRVD BEHESRT D,
2. I>EBEIL. 7 RUZOHS5#92500rpmIZBEE TRz LIF. BEENRVNERT D,
3. B ZITV\. BEEAHFPEESENRVNERT D,

A

B EAOTEN DD EMEDE T, FElEbmmMES UREORRE L2578, HER(FIEE(C
T TSN,

m IR S D & MEEDE T PHIRARICKDPEZECIRERERDBERTY,
B ETRCREZRUCHSFES(CETZRLEL, #EBZITo> TIIEE,
B ZOETEEZITOHBA}. TFYV-X AT LN DIOBRTTIRETITO TIREL,

B HROFESENECTNDIHERF. T2 Z2BREEd. BPIEECEEZMKEL.
ERICTED TS IZEU),

A\ xR

B R@BZEE UL ElARICE D TRI S AFEICKRESREN G DIHENHDFT.
EBRE I>22tyTo IR0, BELCSCTENSDBLEY T« > 0%ZiTo TS,

[

-
=

11




BELU. ATV T ERTS—BEMDFHENRICRDIHEFOD
IFYI-RBRTUTA>2aL—F—2FRALEE,

For preventing spring Noise z-uys /1 XHFICEDS
Before a4

— YISO

Please use lubricant
for easier installation
HBREERTSL
n\,, B EEIcEY T,

12




KIT CONTE NTS Check to ensure all the following items are included in this kit.

\ 2 /
® @
PART MAIN PIPE A PART MAIN PIPE B
QTY. 1 QTY. 1
PART No. |TB6091-HNO6D-01 PART No. |TB6091-HNO6A-02
©)
PART MAIN PIPE C PART SILENCER
QTY. 1 QTYy. 2
PART No. |TB6091-HNO6E-01 PART No. |TB6091-HNO6E-02
@ ﬂw— - S @ .-::-'."'-'." T
i ~'~:_1-..-,-;—-£
PART SLEEVE NUT PART GASKET
QTY. 3 QTY. 1
PART No. |PB6150-SNTO1 PART No. |PB6150-FGK51
2\ » - 4 /,'
/ v ¥
@
PART SILENCER BAND LH PART SILENCER BAND RH
QTY. 1 QTY. 1
PART No. [TB6091-HNO6E-03 PART No. |TB6091-HNO6E-04
' -I}_' [T A
< —
©®
PART SILENCER BAND BRACKET PART FLANGE BOLT M8 P1.25 L25 SUS
QTY. 1 QTY. 2
PART No. |TB6091-HNO6E-05 PART No. |PB6150-FBT16

13




KIT CONTE NTS Check to ensure all the following items are included in this kit.

‘%ﬁ
@ S @
PART FLANGE NUT M8 P1.25 SUS PART SILENCER BAND RUBBER 135
QTY. 6 QTY. 2
PART No. [PB6150-FNT21 PART No. |PB609B-SBR03
@i — E’
®
PART FLANGE BOLT M8 P1.25 L15 SUS PART BUTTON BOLT M6 P1.0
QTY. 4 QTY. 2
PART No. [PB6150-FBT17 PART No. |PB6150-BBT04
C“ )
| o ",
® \
PART FLANGE NUT M6 P1.0 PART CLAMP BAND 80-85
QTY. 2 QTY. 4
PART No. [PB6150-FNT12 PART No. |PB6150-MCB07
1)
EXHAUST SPRING
PART
PART SPRING INSULATOR
QTY. 7 QTY. 1
PART No. [PB609B-SPR0O1 PART No. |PB6150-ESIO1

14




KIT CONTENTS

Check to ensure all the following items are included in this kit.

(2
\

—

PART SOUND REDUCER ver.2 ®115 PART HEX KEY
QTY. 2 QTY. 1
@ |PART No. [PB609B-INS04 PART No. |PB609B-HDTO1
CONTENTS
PART No. PART QTY.
PB609B-INS05-0]MAIN REDUCER 1 s s -
PB609B-INS04-0]SUB REDUCER 1 P BOLT-SMOOTH PASTE
PB6150-BBTO1 [BUTTON BOLT M6*P1.0 |3
PB6150-FNT12 |FLANGE NUT M6*P1.0 3
PB6150-FBT13 [FLANGE BOLT M6*P1.0 |1 PART BOLT SMOOTH PASTE
QTY. 1
PART No. |PB6150-BSP01

15




REQUIRED TOOLS FOR INSTALLATION

m General engine maintenance tools ®m Torque wrench m Official servicing manual
m Hand Drill  m Center Drill and ®6.5mm Drill Bit m Safety Gear

/N cAuTION

® The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

B This product is intended for motorsport/competition use and should NOT be used on public roads.
B This product should be installed by a trained professional in a well-equipped workshop.
m Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

m Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

m Only install this product when the engine and all related components are cold.

B Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

Q This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.
2. Remove the undercover.

3. Remove the exhaust muffler.

16




2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

B The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2
7
op g ) )
{
& ,
Reference bolt hole Reference bolt hole
Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

and bolt holes.

/N WARNING

B The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

/N WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

B This may also result in the exhaust tip becoming warped or damaged.

/\ cauTtion

m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.

2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip
(15mm).

3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes

are the same distance from the exhaust tip/end as the reference hole (15mm).
X PARTS USED: Button Bolt M6, Flange Nut M6.

17



MARKING THE ADDITIONAL BOLT HOLE LOCATIONS

Distance from the exhaust tip edge/end to the bolt hole

Temporarily

insert the sound

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

'-(&Q\\'\\\\"\\\\'\“{\"\‘ )

l‘ﬂ\‘\\ L s%\\l\\\s\\ \\\\
\{‘{\\\\\\\\\\\\ \

. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.
. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

. Then secure in place using the M6 button bolt and M6 flange nut.

0 N O U

. Double check the sound reducer bolt hole positioning and repeat the process
for the 3rd bolt hole.

9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.

18




3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Mounting position of each component] Install the included components as shown below.

PN B o )T, <Positioning and torque specs.

b, - < D i

of the included components>

MAIN PIPE A

MAIN PIPE B

MAIN PIPE C

SILENCER

SLEEVE NUT% [34.3~39.2N.m(3.5~4.0kgf-m)]

GASKET

CLAMP BAND [25.0N.m(2.55kgf-m)]

SPRING

®|0|0|0|9|®|V|O|®

SOUND REDUCER

X Apply the Bolt Smooth Paste (included) to
the fastenings that will be exposed to
high temperatures.This helps prevent them
from becoming stuck or seized.

19



[Mounting position of each component] Install the included components as shown below.

<Positioning and torque specs.
of the included components>
SILENCER BAND LH
SILENCER BAND RH
SILENCER BAND BRACKET
FLANGE BOLT M8 L=25
FLANGE NUT M83% [19.6~28.4N.m(2.0~2.9kgf-m)]
SILENCER BAND RUBBER
FLANGE BOLT M8 L=15
BUTTON BOLT M6
FLANGE NUT M6%  [7.8~11.8N.m(0.8~1.2kgf-m)]
% Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to
high temperatures.This helps prevent them from becoming stuck or seized.

G SIEIEEICICIS

20



[INSTALLATION PROCESS]

1. Assemble temporarily the mainpipe A(®) use included the sleeve nut.
% Use with included GASKET (®)

2. Pass the clamp band(@®) over the mainpipe B(®), insert the mainpipe B into the main pipe A
by aligning the spring hook position.

3. Pass the clamp band(@®) over the mainpipe C(®), insert the mainpipe C into the main pipe B
by aligning the spring hook position. Attach the muffler hanger at the same time.

4. Pass the clamp band(@®) over the silencer (@), insert the silencer into the main pipe C
by aligning the spring hook position.

5. Put the silencer rubber(®@) onto the silencer band LH/RH(@/®), and pass it to the silencers.
Please use caution no to scratch the silencers.

A Ensure that the silencer is installed with the pressed logo facing downwards.

6. Refer to P20, Attach the silencer bands onto the exhaust hanger.
% using included the silencer band bracket (®), M8 flange bolt L=25(@) ,M8 Flange nut(@),
M8 flange bolt L=15(®). M6 button bolt (@). M6 flange nut (®).

7. Final tightening from the front section, secure clearance the rear bumper and also chassis side.

8. Install the spring(@) to the mainpipe and silencer.

A CAUTION

m This product has a large exhaust diameter to achieve the most efficient
exhaust flow.Therefore, the clearance between the exhaust and the car may be
tight in some areas. If there seems to be any noise caused from the vibration
and the tight clearance, use high heat resistant cloth to stop the noise.

m Otherwise Ensure sufficient clearance and correct fitment has been achieved before
completely tightening down the fastenings. In some cases, there may be insufficient
clearance due to minor differences between individual vehicles. In such a case,
loosen the fastenings and adjust the positioninguntil sufficient clearance is achieved before
retightening the fastenings again.

m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

21



9. Install the SOUND REDUCER when necessary.

% + SOUND REDUCER (®)
- BUTTON BOLT M6 (® included hardware)
+ FLANGE NUT M6 (® included hardware)
- FLANGE BOLT M6 (® included hardware)

<TORQUE SPECS>
Button Bolt M6 (7.8~11.8N.m(0.8~1.2kgf-m)]
FLANGE BOLT M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

/N WARNING

10.
11.

® Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

m Only install/uninstall the SOUND REDUCER when the exhaust is cold.

Put back the undercover.

Re-connect the negative battery terminal.

POST INSTALLATION CHECKS

. Check again to ensure the product is fitted correctly.
. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

® Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

m If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
m Ensure all exhaust related components have cooled before attempting any repairs.

® Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

A CAUTION

m Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

22




If you are concerned about the noise between the spring and the exhaust pipes,
use EXHAUST SPRING INSULATOR (®) .

For preventing spring Noise z-uys /1 XHFICEDS
Before a4

— YISO

Please use lubricant
for easier installation
HBREERTSL
n\,, B EEIcEY T,

23




Tarer

he Engine Specialist

27 Rancho Cir, Lake Forest, CA 92630 USA
Phone : +1-949-855-6577
www.tomeiusa.com

OPEN : Monday-Friday
(National holidays and public holidays excluded)

10:00 - 19:00 PST

24



